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B4 {58 Company information
| FrERHL(EIR)ABRAE Simplo Technology (Chongging) Inc.
e ERTTIBNX FE KSR KIS 2 5 No.2 ZONGBAO AVENUE OF CHONGQING
Consignor 023 .. . http://www.simplo.com.t
3-61718899 Jie_ran@simplo.com.cn W/
B RHE(ER)HMR AR Simplo Technology (Chongging) Inc.
AP B ERW VL IPIX 78 7k 7R K 2 5 No.2 ZONGBAO AVENUE OF CHONGQING
Manufacturer ) .
023-61718899 jie_ran@simplo.com.cn "’Vt}p'// www.simplo.com ¢
WG AR ER AT Simplo Technology Co., LTD. R
AT B GEFTEWHO 2 )\ B8 2 Bt 471 5 No.471,Sec.2 Pa TehRd.,Hu Kou 303,Hsin Chu
R 2 ; .
Hsien, Taiwan
Test lab http:// o] ¢
88635695920 Sting_Lin@simplo.com.tw - /p' WWW.SImplo.com.
Fh{E S Battery information
LENOVO & 7 L jib A /4 |
ik UL ZEL /PR B U P L 2R R | i
Name T A A AL (4 Bl | é‘;;na LENOVO
LY ARELI(RTFR ) FREE |
| P IR Lt B
TE=] & 7
%ﬁ L18M3PE2 RAGIARLS L18M3PF2
ype ol ~ | Original tested type
. e . 1ok Typical Capacity 3280mAh/
TN . % ‘P /& ﬁi‘
NWTT BIE(V) 11.25 AR/ 36Wh Rated Capacity
ominal voltage Capacity/energy 3175mAh/ 35Wh
‘ A LR A A A i A = T
;ﬁﬁi Rechargeable Li-polymer Ha g /
Description Li content
battery -
B (kg) HhIR BOIERENZSE black
0.153
Mass ' | Appearance plastic film shell
JA/E B, Test information
R T MR H
Original test report No. SLEU-1809010 | Date of test repott 2018-09-14
BREE XTIz im i f X5 T
MEAFRHE )% 38.3 % UNITED NATIONS "Recommendations on
Teststandard | the TRANSPORT OF DANGEROUS GOODS" Manual >/ S0/AC10/11/Rev.6
of Tests and Criteria 38.3 -
T.1 & E A Ak T.2 BER i
Altitude simulation | " B Passed Thermal test Fri Passed
T.3 JEH A Ak T.4 Ly ik A
| Vibration T Passed Shock (i Passed
T.5 5 ERAE S N T.6 HfIE N
External short circuit - it Passed ~ Crush A Passed y
T.7 TERA A T.8 5 e N
Overcharge =1 Passed Forced discharge A Passed
38.3.3(D / 38.33(g) /

Lt THAGHIA R A 7

www.ghs.cn

172




FERER Sample Picture
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WG SR EGE (X FAEREMEHNRLHRRNITEE W)

e ST/SG/AC.10/11/Rev.638.3 47 #EE 3K . The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendatiofis on-. the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Cri rig ST/SG/AC.10/11/Rev.6 38.3
BiE / > \
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AR Title
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Bl AR Vice chief engineer
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